
INSTRUCTIONS MANUAL
Working platform

AK360/1

Please read this manual before using the product and follow the instructions it contains!



GENERAL

MAINTENANCE 

PARTS LIST

Foreword	 3
Safety Instructions	 3
Technical Data	 4
Overview of the main components	 5
Opertaing Instructions	 5

Regular Inspections	 5
Service & Contact	 6

Parts List	 6
UKCA Declaration of Conformity	 7

2

CONTENT



FOREWORD

Congratulations on the purchase of your new working platform. This working platform is made of high quality materials, 
specially designed for durable and reliable use. For your own safety and for the correct operation of the working platform, it 
is essential that you read and observe these operating instructions before commissioning. Keep these operating instructions.

Check the item for transport damage. Damaged working platforms must not be put into use. The working platform is used 
to be lifted by a forklift truck so that employees can reach high installation sites. Improper handling may result in injury or 
damage to the basket. SolidHub is not liable for damages resulting from the improper use of the working platform, or the 
disregard of specifications and rules of conduct of this operating manual. The operator / user must ensure the correct use 
of the working platform by trained and authorized personnel.

SAFETY INSTRUCTIONS

•	Read these operating instructions carefully and observe the safety instructions described therein.
•	Only healthy adults who have been previously instructed in the operation of the working platform and have a written order from the 

client may use it.
•	A safe distance must be maintained when the working platform is lifted. Do not stand under the working platform when it is raised.
•	Wear suitable protective clothing, such as gloves, a helmet and safety shoes, when using the working platform.
•	The forklift operator must not leave the forklift while persons are in the raised working platform.
•	Do not drive the forklift while there are persons in the raised working platform.
•	Before using the working platform, check whether the forklift used is suitable for carrying it. It should be able to carry at least 1.5 

tons of load.
•	Do not allow more than one person to work in the work basket.
•	Maintain the working platform at regular intervals, paying particular attention to damage to the rod and rust.
•	Secure the working platform against slipping before lifting it.
•	Modifications to the working platform not approved by the manufacturer may cause risks. The manufacturer is not liable for 

accidents that occurred as a result of unauthorized modification.
•	Store the working platform on a level surface and apply the locking brakes to secure it against rolling away.
•	Observe the accident prevention regulations, in particular German UVV 48 and 1.
•	Do not work in the immediate vicinity of overhead electric lines (<3 m distance).
•	 The lifting height must not exceed 5 meters.
•	Do not enlarge the platform with boards or panels under any circumstances.
•	According to DGUV regulation 68, periodic inspections must be performed at least once a year with checklist FEM 4.004, 6.
•	Modifications and changes to the device not approved by the manufacturer will void the warranty.

  01495 707222   www.topregal.co.uk info@topregal.co.uk 3



TECHNICAL DATA

Type Unit Value
Dimensions forklift pockets mm 155 x 70
Distance between forklift pockets mm 238
Material thickness mm 2.5
Material thickness forklift pockets mm 4
Outer dimensions mm 770 x 935 x 1990
Standing platform mm 920 x 710
Railing height mm 1120
Chain length mm 1100
Height of safety rail mm 1810
Height of knee rail mm 575

Type Unit Value
Number 4
Diameter mm 70
Parking brake Yes

WHEELS

DIMENSIONS

Type Unit Value
Model AK360/1
Total weight kg 60
Colour Blue
Surface Painted
Material Steel
Max. load kg 360

4



OVERVIEW OF THE MAIN COMPONENTS

OPERTAING INSTRUCTIONS

REGULAR INSPECTIONS

1.	 Drive a forklift into the fork pockets.
2.	 Secure the working platform against slipping by pulling the safety chain behind the forks and fastening it.
3.	 Drive the working platform to the place of use.
4.	 Enter the working platform through the access provided. When closing the door, make sure that it is securely closed
	 again before lifting the working platform.
5.	 Make sure that the person in the work basket can communicate with the forklift driver at all times.
6.	 Raise the working platform slowly, paying attention to obstacles in the lifting area.
7.	 Use the floor of the working platform to place objects. Do not place them on the railing under any circumstances.
8.	 Slowly lower the working platform again when the work is completed.

Check the following components before each use:

•	 Wheels and wheel suspension
•	 Railing bars
•	 Door latch
•	 Components relevant to securing, such as securing chains
•	 Bolted joints and welds
•	 Forklift pockets

Work in such a way that persons are not endangered either on the working platform or in the immediate vicinity.

Check the entire rod as well as weld seams 
and bolts for corrosion at regular intervals. 
Corroded parts of the working platform
can pose a risk of injury and impair the
load-bearing capacity of the frame.

No. Description
1 Safety grid
2 Basket rod
3 Wheel
4 Safety chain
5 Locking brake

1

2

3

4

5

  01495 707222   www.topregal.co.uk info@topregal.co.uk 5



SERVICE & CONTACT

PARTS LIST

Contact our product experts and find help and solutions for your product. Here you will find all contact information listed 
by country and language: www.topregal.co.uk/en/service
 
Responsible for the content: 
TOPREGAL GmbH 
Industriestrasse 3 
70794 Filderstadt 
GERMANY 
www.topregal.com

No. Article Quantity
1 Forklift pocket 4 
2 Platform 1 
3 Front railing, right 1 
4 Front railing left 1 
5 Door lock 1 
6 Door 1 
7 Side railing 4 
8 Upper mesh safety grille 1 
9 Middle mesh safety grille 1 

10 Lower mesh safety grille 1 
11 Safety chain 1 
12 Shackle 2 
13 Roller with brake 2 
14 Roller 2 
15 Screw M10×25 16 
16 Washer  Ø 10 37 
17 Lock nut M10 29 
18 Screw M8×16 16 
19 Washer  Ø 8 16 
20 Lock nut M8 16 
21 Screw M10×35 17 
22 Screw M10×50 1 
23 Nut M10 1 
24 Screw M10x100 4 

4

21

24

17
16

8

9

10

11

12
15

16
17

13 14

3

16

17

21
16

1 18

19

20

2

17

522

621

7

16

6

https://www.topregal.co.uk/en/service


UKCA Declaration of Conformity

The manufacturer

TOPREGAL UK Ltd.
Carlton Drive Crumlin 
Gwent NP11 4EA

hereby declares that the following product

Product name: 				    Type:

Serial number:

that the equipment is in conformity with the following relevant UK legislations and applied 
standards:

Name and adress of the person who is authorized, compile the technical documentation:

TOPREGAL UK Ltd.
Carlton Drive Crumlin
Gwent NP11 4EA

Place: 	 Crumlin UK			   Juergen Effner
Date: 					     Chief Executive Officer

Working platform

AK360/1-1000000000 – AK360/1-9999999999

AK360/1

2006/42/EC Machinery Directive 

EN ISO 12100 
DIN EN 280

30.06.2025

  01495 707222   www.topregal.co.uk info@topregal.co.uk 7



V 
15

.0
7.

25
V 

15
.0

7.
25


